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TEST REPORT CERTIFICATION

Applicant - Altai Technologies Limited
Manufacturer : Altai Technologies Limited
Product :  Altai A8in (ac) Super WiFi Base Station
FCCID - UCC-WAS8011NAC-H
(A) Model No. : WASB01INAC-H
(B) Power Supply : DC 56V
(C) Test Voltage . DC 56V From POE Input AC 120V/60Hz
Tested for comply with:

FCC CFR 47 Part 15 Subpart C: 2014

Test procedure used:
ANSI C63.10: 2013

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Jan.28~Mar.06, 2016 Report of date: Apr.29, 2016
Prepared by : K a’gt‘ He’ Reviewed by : 6
Kayli He / Assistant " Sunny Lu / Assistant Manager

® FFME (Fal) ARAS
AUDIX Audix Technology (Shenzhen) Co., Ltd.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT has been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.247 PASS
Conducted spurious emissions FCC Part 15: 15.247 PASS
6dB Bandwidth FCC Part 15: 15.247 PASS
Peak Output Power FCC Part 15: 15.247 PASS
Power Spectral Density FCC Part 15: 15.247 PASS
MPE Estimation FCC Part 15: 15.247 PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product . Altai A8in (ac) Super WiFi Base Station
Model No. : WAS011NAC-H
FCCID : UCC-WASB01INAC-H

Operation Frequency  : IEEE 802.11a: 5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE 802.11n HT20: 2412MHz—2462MHz; 5745MHz—5825MHz
IEEE 802.11n HT40: 2422MHz—2452MHz; 5755MHz—5795MHz
IEEE 802.11ac VHT20: 5745MHz—5825MHz
IEEE 802.11ac VHT40: 5755MHz—5795MHz
IEEE 802.11ac VHTS80: 5775MHz

Modulation Technology : IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11ac VHT20, VHT40, VHT80: OFDM(16QAM,
64QAM, 256QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM,

16QAM,QPSK,BPSK)
Antenna Assembly . Sector Antenna, 2.4GHz: 14dBi gain,
Gain Panel Antenna, SGHz: 20dBi gain
Applicant . Altai Technologies Limited

Units 209, 2/F, Lakeside 2.10 Science Park West Avenue, Hong
Kong Science Park, Shatin, Hong Kong, China

Manufacturer . Altai Technologies Limited
Units 209, 2/F, Lakeside 2.10 Science Park West Avenue, Hong
Kong Science Park, Shatin, Hong Kong, China

POE : Manufacturer: FSGREAT;M/N: GRT-560110A
INPUT:AC 100-240V 50/60Hz
OUTPUT:56V 1100mA

Date of Test : Jan.28~Mar.06, 2016
Date of Receipt : Jan.26, 2016
Sample Type : Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 1 Low :CHI1 2412
1 Middle: CH6 2437
1 High: CH11 2462
IEEE 802.11¢g 6 Low :CHI1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 MCSO0 Low :CHI1 2412
MCS0 Middle: CH6 2437
MCS0 High: CH11 2462
IEEE 802.11n HT40 MCS0 Low :CH3 2422
MCS0 Middle: CH6 2437
MCS0 High: CH9 2452
Note: 1. According exploratory test, EUT will have maximum output power in those
data rate, so those data rate were used for all test.
Note: 2. This is 2T2R device use MIMO Technologies, test with two antennas transmit
simultaneously, and comply with KDB662911D01 V02r01.
Note: 3. This device contains Four same 2.4GHz RF module, choose the module which
has the MAX out power for the test.

2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number

N/A DELL PP09S N/A

1 Notebook |Power Cord: Unshielded, Detachable, 1.8m
Power Adapter: Manufacturer: DELL, M/N: LA65NS1-00

Cable: Unshielded, Detachable, 4.0m(Bond one ferrite core)

2.4.Block diagram of connection between the EUT and simulators

| |
| |
EUT : :
I Notebook | |
| |
|
an || [
POE : Adapter :
|
l S
| |
' :
| )
AC Mains | ACMains |

(EUT: Altai A8in (ac) Super WiFi Base Station)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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2.5. Test Facility
Site Description
Audix Technology (Shenzhen) Co., Ltd.
Name of Firm No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Guangdong, China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Jul.12, 2016

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2017

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.4dB (150kHz to 30MHz)

Uncertainty for Radiation Emission test

in 3m chamber

2.6dB(30~200MHz, Polarization: H)

2.6dB(30~200MHz, Polarization: V)

3.0dB(200M~1GHz, Polarization: H)

2.8dB(200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test in

3m chamber (1GHz-18GHz)

6.3dB (1~6GHz, Distance: 3m)

5.7dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.6dB
Uncertainty forIC(.)nduction Spurious 5 0dB
emission test '
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6C
humidity 3%,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16074
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.Test Equipments

Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15] 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842  [Apr.28,15 1 Year
3. L.ILS.N.#1 Rohde & Schwarz ESH2-Z5 100429 Oct.18,15 1 Year
4. L.I.S.N#2 Kyoritsu K NW-403D| 8-1750-2 |Apr.28,15| 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.28,15 1 Year
9. Test Software AUDIX e3 6.100913a N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver —~| EUT Peripheral
[ 1 L 1 A
80cm
0.8m|
=~
LISN#1 LISN#28
s

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1. Altai A8in (ac) Super WiFi Base Station (EUT)

Model No. : WAB011INAC-H

Serial No. : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3.PC runs test software to control EUT work in Tx (WiFi 2.4GHz) mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line is checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 2 File: E:14CEI2016 Report Data\\Altai ACS 150H055-1FEMG (3)
- Level (@BuV) Date: 2016.03.06
87.5
75.0
625 FCCRART 15.C
o
500 ART 15 ¢ (AVG)
375
250
125
015 05 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no :1# Conduction Data No i2
Dis./Lisn ;2015 E3HZ-Z5 LINE
Limit :FCC PART 15 C
Env./Ins. 125.27C/53% Engineer :Alvis-Tu
EUT :hltai ABin (ac) Super WiFi Base Station
FPower Rating :DC 56V From POE Input AC 1Z0V/60Hz
Test Mode :Tx Mode
M/N:UASO011NAC-H
LISN Cable Emission
o Freg Factor Loss Reading Lewel Limits Margin Rewark
(mHZ)  (4B) (aB)  (aBuv) (@Bwy]  (aBwV) 1dB)
1 0.299 0.13 0.05 47.47 47.65 60.28 12.63 QP
2 0.334 0.13 0.06 46.21 46.40 £39.35 1z2.95 QP
3 0.406 0.74 0.06 43.66 44 .46 57.73 13.27 QP
4 0.466 0.33 0.06 43.55 43 .94 56.58 12.64 QP
5 0.694 0.15 0.06 42.23 4z .44 56.00 13.56 QP
1] 0.209 0.16 0.07 42.98 43.21 56.00 1z.79 QP

Remarks: 1.
z.

Emission Level=LISN Factor+cable Loss+Reading

If the average limit is met when using & guasi-peak detector.
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary

Data: 1

o Level ([dBuv)

: E:\1#CE2016 Report Data\A\ARai'ACS 15QH055-1L.EMG (3)
Date: 2016-03-06

FC

ART 15C

CC PART 15 C (AVG)

0.15

Trace: (Discrete)

Site no

Dis./Lisn

Limit

Env./Ins.

EUT

Power Rating

0.5 1 2z 5 10 20 30
Frequency (MHz)

114 Conduction Data No i1

12015 ESHZ-Z5 NEUTRAL

:FCC PART 15 C

125.27C/53% Engineer :Rlvis-Wua

:Altai ABin (ac) Super UiFi Base Station
:DC 56V From POE Input AC 120V/60Hz

Test Node iTx Hode
M/N:WABO11NAC-H
LISN Cable Emission
o Freq Factor Loss  Reading  Level Limits Hargin Remark
(HMHz] (dB) (dB) (dBuv) (dBuv) (dBuv) (dB)
1 0.285 0.13 0.05 45.82 26.00 60.54 14.54 QP
2 0.334  0.13 0.08 45.17 25.36 59.35 13.88 QP
3 0.406 0.14 0.08 42.44 2. 64 57.73 15.08 QP
ES 0.474 0.14 0.08 43.08 23.26 56.45 13.13 QP
s 0.650 0.15 0.08 43.14 23.35 56.00 1z.65 QP
3 0.928  0.16 0.08 41.52 21.76 56.00 14.24 QP
Remarks: 1.Emission Level=LISN Factor+Cable Loss+Reading.

s

.If the average limit is met when using a gquasi-pesk detector

the EUT shall be deemed to meet both limits and messurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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4. RADIATED EMISSION TEST
4.1.Test Equipment
4.1.1. For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)
Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,15 | 1 Year
2. |EMI Spectrum Agilent E4407B MY41440292 | Apr.28,15| 1 Year
3. | Test Receiver | Rohde & Schwarz ESVS10 834468/011 | Apr.28,15| 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15 | 1 Year
5. |Bilog Antenna TESEQ CBL6112D 35375 Jun.30,15 | 1 Year
6. RF Cable MIYAZAKI CFD400-NW(3.5M) No.3 Apr.28,15 | 1 Year
7. RF Cable MIYAZAKI CFD400-LW(22M) No.7 Apr.28,15 | 1 Year
8. |Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15 | 1 Year
9. | Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A

4.1.2.For frequency range 1GHz~40GHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. |Spectrum Analyzer Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Horn Antenna ETS MCTD 1209 | DRH15F03006 | Feb.03,15 1 Year

3. Amplifier Agilent 8449B 3008A02495 | Apr.28,15 1 Year

4. RF Cable Hubersuhner | SUCOFLEX106 77977/6 Apr.28,15 1 Year

5. Horn Antenna ETS 3116 00060088 Nov.18.15 1 Year

6. Test Software AUDIX E3 6.2009-5-21a(n)| N/A N/A

Audix Technology (Shenzhen) Co., Ltd.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network - AMP [ Spectrum Analyzer H PC System
I

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m
A (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H)—{| TURN TABLE L 5m
ABSORBER (Styrene) '
(30cm maximum)
A

AMP | [Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd.
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4.3 Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna

and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions

or comply with 15.209 limits.
4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its

emission characteristics in a normal application.

4.4.1. Altai A8in (ac) Super WiFi Base Station (EUT)

Model Number : WAS011NAC-H
Serial Number : N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.
4.5.3. Let EUT work in Tx (WiFi 2.4GHz) mode

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Duty cycle

Agilent Spectrum Analyrer - Swepl 5S4

53 PM P X0, 008

Center Freq 2.452000000 GHz Avg Type: Log-Pwr TRACE Frequency
PHO: Wide —+— Tll!: Fraa Rumn T
IFGiaim: L nw #Aten: 20 dB BET

Ref Offset 11.5 dB

Ref 20,00 dBm | ——

Center Freq
2 452000000 GHz

StartFreq
2 462000000 GHz

Stop Freq
2452000000 GHz

CF Step
100.000 kHz
Aute Man

Freq Offset
0Hz

Center 2.452000000 GHz Span 0 Hz
Res BW 100 kHz #VYBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: The Duty Cycle is close to 100%.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Frequency: 30MHz~1GHz

Data: 2 File: E:2016 Report DatalAlAL TAPACS15QH055-rF.EMG (4)
0 Level (dBu\im) Date: 2016-03-06

FCC PART 15 C (3M)

p

40 \\qlwm\ﬁﬁwﬂ¢vﬂm%JﬂmTMrumﬂ\FV*“*NA#¢ABWN\ArUAJAMJVW*FANWAﬁhﬂrM.MMV

0 30 224, 418, 612, 806. 1000
Frequency (MHz)
Site no. i 3w Chamber Data no. 2
Dis. / Ant. @ 3w 2015 CBLE112D 35375 Ant. pol. : HORIZONTAL
Limit : FCC FART 15 C (3N
EInv. / Ins. : 20.6%C/55% EInginssr : Donjon
EUT : dltei A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode 1 Tx Mode
VASD1INAC-H
int.  Ceble Emission
No. Freg. Factor Loss —Reading  Level Limits Margin Remark
(MHz) (dB/m) (dBj  (dBuV}  (dBuV/m| (dBuV/m) (dB
1 187.140 10.21  1.48 27.98 39.65 43.50 3.85 ar
2z 199.750 10.60 1.51 24.96 37.07 43.50 5,45 o1
3 241.460 12.76 1.65 19,53 33.94 46.00  12.08 o1
4 251.160 13.57 1.71  22.39 37.67 46.00 8.33 o1
5 432.550 17.33  2.31  10.53 30.23 46.00  15.77 o1
6 801.150 21.11  3.28 9.48 33.85 46.00  12.15 ap

Remarks: 1. Emission Level= Aintenna Factor + Cable Loss + Reading
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 1 File: E:2016 Report Data'AAL TAIACS 150H055-rLEMG (1)
0 Level (dBuV/m) Date: 2016-03-06

FCC PART 15 C {3M)

0 30 224, 418, 612, 806. 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. i 1
Dis. / Ant. 3w 2015 CBL6112D 35375 anc. pol. @ VERTICAL
Limit : FCC PART 15 € (3L
Env. / Ins. 20, 67C/55% Enginesr @ Donjon
EUT : Altail A8in (ac] Super WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode : Tx Hode
WABDLINAC-H
int. Cable Emission
No. Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz)  (dB/m) (dB]  {dBu¥]  (dBuW/m) (dBuV/mj (dE
1 30.000 20.30  0.51  11.73 32.54 40.00 7.46 QP
2 57.160 7.64 0.85 24.139 32.68 40.00 7.32 P
3 83.350 8.43 1.02 19.83 29.28 40.00 10,72 P
4 187.120 10.21  1.46  26.31 37.98 43.50 5.52 P
5 199.750 10.60 1.51  22.58 34.69 43.50 5.51 P
6 801.150 21.11 3.26 7.00 31.37 46.00 14,63 0P

Remarks: 1. Emission Level= Antenna Factor + Cable Losa + Reading.
2. The emission levels that are 20dB below the official
limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Frequency: 1GHz~18GHz

12015 Report'A'AL TAIACS150H055R1-FCC-2.4GHZ.EMG (104)
Date: 2016-01-29

FCC PARTI 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. am Charber Data no. : 1
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station

Pover rating :

DC 56V From POE Input AC 120V/60Hz

Test Node IEEES02.11b  2412Hz Tx
WLE01INAC-H
anc.  Cable MNP Emission
No. Freg. Factor Loss  factor  Resding  Level  Limits Hargin Remark
(MHz) (8B/m)  (dB)  (dB) (dBu¥)  (dBu¥/m) (dBuV/m)  (dB
1 2412.000 28.02  7.35 36.62 104.64  103.39 74.00 -29.39 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the offiecial
limit are not reported.

12015 Report'A'AL TAIACS 150H055R1-FCC-2.4GHZ.EMG (104)
Date: 2016-01-28

'ART| 15C PEAK

60

1000
Fite no.
Dis. / Anr.
Limit
Env. / Ins.
Enginser
EUT

Power rating :

Test Node

6800. 9600. 12400. 15200. 18000
Frequency (MHz)

3m Charmber bata no. : 7

3m 2015 MCTD1209 3006  Aint. pol. : HORIZONTLL
FCC PART 15C PELK

237C/54%

Leo-Li

Altai ABin (ac) Super WiFi Base Station
DC 56V From POE Input AC 120%/60Hz
IEEEG0Z.11b 2412Hz Tx

UABO11NAC-H

Data: 2 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-28
1
FCC PART 15C PEAK
60
FCC PART 15C AV
l 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data na. 2
Dis. / Ant. : 3w 2015 MCTP1Z08 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PERR
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11b  2z412Hz Tx
WASO11NAC-H
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 2212.000 28.02 7.35 36.62 105.58  104.33 74.00 -30.33 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor

2. The emission levels that are 204B helow the official

limit are not reported.

Data: 9 File: F:2015 Report AALTAIACS 15QH055R 1-FCC-2.4GHZ.EM6 (104)
Level {dBuVim) Date: 2016.01-28
120
FCC PART 15C PEAK
60
H 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 9
Dis. / Ant. : 3w 2015 MCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAR
Env. / Ina. 237C/54%
Enginesr Leo-Li
EUT : Altai ASin (ac] Super UiFi Base Station

DC 56 From POE Input AC 120V/60Hz
IEEEB0Z.11h 2412Hz Tx
WASO11NAC-H

Power rating :
Test Hode

Audix Technology (Shenzhen) Co., Ltd.
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015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 10 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)

Date: 20116-01-28 120 Level (dBuV/m) Date: 2016-01-28

Fil

'ART 15C PEAK FCC PART 15C PEAK

FCC PART 15C AV PART 15C AV

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 8 Site no. : 3w Chamber Data no. : 10
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11k 2412Hz Tx Test Mode : IEEES02.11kh 2412Hz Tx
UABOLINAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 4824.000 33.72  9.46  35.53 31.59 35.24 54.00  14.76 lverage 1 4524.000 33.72  0.46  35.53 33.15 4050 54.00  13.20 hverage
z  4824.000 33.72  9.46  35.53 43.85 51.50 74.00  22.50 Peak 2 a&24.000 33.72  0.46  35.53 44.56 52.21 74.00  21.79 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-knp Factor -amp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 16 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 15 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m} Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
L e
0 1000 1600. 2200. 2800. 3400. 4000 l 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 16 Site no. : 3w Chamber Data no. : 15
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11b  2437Hz Tx Test Hode : IEEES0Z.11b  2437Hz Tx
ULE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 2437.000 28.07 7.39 36.61 103.08  101.93 74.00 -27.93 Peak 1 2237.000 28.07 7.39 36.61 104.43  103.23 74.00 -29.28 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reporced
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Data: 11 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 13 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 11 Site no. : 3w Chamber Data no. : 13
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11k 2437Hz Tx Test Mode : IEEES02.11kh 2437Hz Tx
UABOLINAC-H WABO11NAC-H
Data: 12 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 14 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m} Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 12 Site no. : 3w Chamber Data no. @ 14
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11b  2437Hz Tx Test Hode : IEEES0Z.11b  2437Hz Tx
ULE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (dB)
1 4874.000 33.80 9.49 35.51 31.69 39.47 52.00  14.53 Average 1 4874.000 33.80 9.49  35.51 32.88 40.66 54.00 13.34 Average
2 4374.000 33.80 9.49 35.51 43.26 51.04 74.00 22.96 Peak 2 2874.000 33.80 9.49  35.51 45.26 53.04 74.00 20.96 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
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Data: 17 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 18 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
1
'ART 15C PEAK FCC PART 15C PEAK
60 FCC PART 15C AV 60 PART 15C AV
P e— ebenpehiet]
s [[——
0 1000 1600. 2200. 2800. 3400. 4000 U 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 17 Site no. 3m Chaumber Data no. : 18
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEEG02.11k 2462Hz Tx Test Mode IEEES02.11k 2462Hz Tx
UABOLINAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
1 z462.000 z8.12  7.43  36.60 102.59  101.54 74.00 -27.54 Peak 1 2462.000 28.1z2  7.43 36.60  105.24  104.18 74.00 -30.15 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor —hmp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 23 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 25 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m) Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. am Charber Data no. : 23 Site no. 3m Chamber Data no. : 25
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERE
Env. / Ins. 2370/ 54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station Altai A8in (ac) Super UiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11b  2462Hz Tx Test Hode IEEESDZ.11b  2z462Hz Tx

WAEO01INAC-H

WASO011NMAC-H

Audix Technology (Shenzhen) Co., Ltd.
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Data: 24 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)
Level {dBu Date: 20116-01-28
120
'ART 15C PEAK
60 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 24
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Inpur AC 120W/60Hz
Test Mode IEEEG02.11k 2462Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 4524.000 33.88 9.51  35.48 32.03 35.94 54.00  14.06 lAverage
z  49z4.000 33.88 9.51  35.48 43.11 51.02 74.00  22.95 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 37 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)

Date: 2016-01-28

FCC PARTI 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. am Charber Data no. : 37
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11g 2412Hz Tx
UAE01INAC-H
Ant.  Cable MNP Emission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 2412.000 28.02  7.35 36.62 104.27  103.02 74.00 -29.02 Peak

Remarks: 1.
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Emission Level= Antenna Factor + Cable Loss + Reading

Data: 26 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
120 Level (dBuV/m) Date: 2016-01-28
FCC PART 15C PEAK
60
PART 15C AV
U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chaumber Data no. : 26
Dis. / Ant. 3m 2015 MCTD1Z08 3006  &nt. pol. : VERTICAL
Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11k 2462Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 4924.000 33.88 9.51 35.48 32.585 4046 54.00 13.54 hverage
2 4524.000 33.88 9.51 35.48 44.25 52.16 74.00  z1.84 Peak
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reported
Data: 38 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-28
FCC PART 15C PEAK
60
FCC PART 15C AV
b 7]
l 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. : 38
Dis. / Ant. 3w 2015 MCTD1Z08 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
Altai A8in (ac) Super UiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ.11y  2z412Hz Tx
WASO11NAC-H
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 2212.000 28.02 7.35 36.62 107.27 106.02 74.00 -32.02 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor
The emission levels that are 20dB helow the official
limit are not reporced

Audix Technology (Shenzhen) Co., Ltd.
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Data: 45 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 43 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 45 Site no. : 3w Chamber Data no. 1 43
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11g 2412Hz Tx Test Mode : IEEES02.11y 2412Hz Tx
UABOLINAC-H WABO11NAC-H
Data: 46 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 44 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m) Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 46 Site no. : 3w Chamber Data no. @ 44
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11g 2412Hz Tx Test Hode : IEEES0Z.11y 2412Hz Tx
UAE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (dB)
1 4824.000 33.72  9.46 35.53 31.65 39.30 52.00  14.70 Average 1 4824.000 33.72 9.46  35.53 33.89 41.54 54.00 12.46 Average
2 4324.000 33.72  9.46 35.53 43.12 50.77 74.00 23.23 Peak 2 2824.000 33.72 9.46  35.53 43.65 51.30 74.00 22.70 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 52 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 51 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 FCC PART 15C AV 60 PART 15C AV
S R
bt
0 1000 1600. 2200. 2800. 3400. 4000 U 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 52 Site no. 3m Chaumber Data no. : 51
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11g 2437Hz Tx Test Mode IEEES02.11y 2437Hz Tx
UABOLINAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
1 z437.000 28.07 7.35  36.61 105.2z  104.07 74.00 -30.07 Peak 1 2437.000 28.07 7.35  36.61  106.55  105.40 74.00 -31.40 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor —hmp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 47 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 49 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m} Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. am Charber Data no. : 47 Site no. 3m Chamber Data no. : 43
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERE
Env. / Ins. 2370/ 54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station Altai A8in (ac) Super UiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES0Z.11g 2437Hz Tx Test Hode IEEESDZ.11y  2437Hz Tx

WAEO01INAC-H

WASO011NMAC-H

Audix Technology (Shenzhen) Co., Ltd.
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Data: 43 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)
Level {dBu Date: 20116-01-28
120
'ART 15C PEAK
60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 48
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Inpur AC 120W/60Hz
Test Mode IEEES02.11g 2437Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 4874.000 33.80  9.49  35.51 32.24 40.02 54.00  13.95 lAverage
z  4874.000 33.80  9.49  35.51 43.07 50.85 74.00  23.15 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 31 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)
Level (dBuVim) Date: 2016-01-28
120
FCC PARTI 15C PEAK
60
FCC PART 15C AV
e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. am Charber Data no. : 31
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11g 2462Hz Tx
UAE01INAC-H
Ant.  Cable MNP Emission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 2462.000 28.12  7.43 36.60 105.24  104.13 74.00 -30.19 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the offiecial
limit are not reported.

Data: 50 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBuV/m) Date: 2016-01-28
120
FCC PART 15C PEAK
60 PART 15C AV
U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chaumber Data no. : S50
Dis. / Ant. 3m 2015 MCTD1Z08 3006  &nt. pol. : VERTICAL
Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES0z.11y 2437Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 4574.000 33.80 5.45  35.51 3367 41.45 54.00 12.55 Average
2 4&74.000 33.80 5.45  35.51 44.35 52.13 74.00 21.87 Peak
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reported
Data: 32 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-28
1
FCC PART 15C PEAK
60
FCC PART 15C AV
|
l 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. @ 32
Dis. / Ant. 3w 2015 MCTD1Z08 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
Altai A8in (ac) Super UiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode IEEESDZ. 11y 2z462Hz Tx
WASO11NAC-H
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 2262.000 28.12  7.43 36.60 106.27  105.22 74.00 -31.22 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the official
limit are not reporced

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 29 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 27 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 29 Site no. : 3w Chamber Data no. : 27
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11g 2462Hz Tx Test Mode : IEEES02.11y 2462Hz Tx
UABOLINAC-H WABO11NAC-H
Data: 30 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 28 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m) Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 30 Site no. : 3w Chamber Data no. : 28
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11g 2462Hz Tx Test Hode : IEEES0Z.11y 2462Hz Tx
UAE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (dB)
1 4924.000 33.88 9.51 35.43 31.25 39.16 52.00  14.8¢ Average 1 4924.000 33.88 9.51 35.38 32.13 40.04 54.00 13.96 Average
2 4924.000 33.88 9.51 35.43 44.02 51.93 74.00  22.07 Peak 2 3924.000 33.88 9.51 35.38 24.01 51.92 74.00 22.08 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 77 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)
Level {dBu Date: 20116-01-29
120
1
'ART 15C PEAK
60 FCC PART 15C AV
B
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. : 77
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Inpur AC 120W/60Hz
Test Mode IEEES02.11nHT20 2412Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 z41%z.000 28.02  7.35 36.62 104.66  103.41 74.00 -25.41 Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 71 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)
Level (dBuVim) Date: 2016-01-28
120
FCC PARTI 15C PEAK
60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. am Charber Data no. : 71
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES0Z.11nHTZ0 2412Hz Tx

WAEO01INAC-H

Data: 78
Level (dBuV/m)

File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Date: 2016-01-29

120
1
FCC PART 15C PEAK
60 PART 15C AV
P
U 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chaumber Data no. : 78
Dis. / Ant. 3m 2015 MCTD1Z08 3006  &nt. pol. : VERTICAL
Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT20 2412Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 2412.000 28.02  7.35 36.6z  106.99  105.74 74.00 -31.74 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 69 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-28
FCC PART 15C PEAK
60
l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : €3
Dis. / Ant. 3w 2015 MCTD1Z08 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li

Power rating :

Test Mode

Altai kBin (ac) Super WiFi Base Station
DC 56V From POE Input AC 120V/60Hz
IEEES0Z.11nHT20 2412Hz Tx

WASD11NAC-H
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Data: 72 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)
Level {dBu Date: 20116-01-28
120
'ART 15C PEAK
60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 72
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Inpur AC 120W/60Hz
Test Mode IEEES02.11nHT20 2412Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 4824.000 33.72  9.46  35.53 31.26 35.91 54.00  15.08 lAverage
z  4824.000 33.72  9.46  35.53 43.26 50.51 74.00  23.08 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 53 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)
Date: 2016-01-28
FCC PARTI 15C PEAK
60
FCC PART 15C AV
A
bty i e
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. am Charber Data no. : 53
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02.11nHTZ0 2437Hz Tx
ULE01INAC-H
Ant.  Cable MNP Emission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 2437.000 28.07 7.39 36.61 104.24  103.09 74.00 -29.09 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

~imp Factor
The emission levels that are 20dB helow the offiecial
limit are not reported.

Data: 70 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBuV/m) Date: 2016-01-28
120
FCC PART 15C PEAK
60 PART 15C AV
U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chaumber Data no. : 70
Dis. / Ant. 3m 2015 MCTD1Z08 3006  &nt. pol. : VERTICAL
Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT20 2412Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 4524.000 33.72  0.46  35.53 33.21 41.06 54.00 12.594 hverage
2 a&24.000 33.72  0.46  35.53 44.54 52.49 74.00 21.51 Peak
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reported
Data: 54 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-28
FCC PART 15C PEAK
60
FCC PART 15C AV
P
l 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. @ 54
Dis. / Ant. 3w 2015 MCTD1Z08 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
Altai A8in (ac) Super UiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode TEEES0Z.11nHT20 2437Hz Tx
WASO11NAC-H
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 2237.000 28.07 7.39 36.61 107.62  106.47 74.00 -32.47 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the official
limit are not reporced

Audix
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Data: 57 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 55 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 57 Site no. : 3w Chamber Data no. : S5
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT20 2437Hz Tx Test Mode : IEEES0Z.11nHT20 2437Hz Tx
UABOLINAC-H WABO11NAC-H
Data: 58 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 56 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m} Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 58 Site no. : 3w Chamber Data no. @ 56
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02.11nHTZ0 2437Hz Tx Test Hode : IEEES0Z.11nHTZO0 2437Hz Tx
ULE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (dB)
1 4874.000 33.80 9.49 35.51 31.06 38.84 52.00 15.16 Average 1 4874.000 33.80 9.49  35.51 33.84 41.62 54.00 12.38 Average
2 4374.000 33.80 9.49 35.51 42.89 50.67 74.00 23.33 Peak 2 2874.000 33.80 9.49  35.51 14.26 52.04 74.00 21.96 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
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Data: 64 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 63 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-28 Level (dBuV/m) Date: 2016-01-28
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 FCC PART 15C AV 60 PART 15C AV
LkANVMmWNNwanNAfmmnv*ﬂwvﬁﬂwﬁA~«4~WAWﬁ~J_»a e ——
0 1000 1600. 2200. 2800. 3400. 4000 U 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 64 Site no. : 3w Chamber Data no. 1 63
Dis. / Ant. 3m 2015 MCTDP1209 3006  Ant. pol. : HORIZCONTAL Dis. / Ant. : 3m 2015 MCTD1203 3006  Ant. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT20 2462Hz Tx Test Mode : IEEES02.11nHT20 2462Hz Tx
UABOLINAC-H WABO11NAC-H
int.  Cable  AMP Emission Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dE| (MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dB)
1 z462.000 z8.12  7.43  36.60 104.67  103.62 74.00 -29.62 Peak 1 2462.000 2.1z 7.43  36.860  106.27  105.22 74.00 -31.2z Peak
Remarks: 1. Emission Level= Antenna Facror + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-knp Factor —hmp Factor
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 59 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 61 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-28 120 Level (dBuV/m} Date: 2016-01-28
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 59 Site no. : 3w Chamber Data ne. @ 61
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. : 3w 2015 MCTP1Z08 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES0Z.11nHTZ0 2462Hz Tx Test Hode : IEEES0Z.11nHTZ0 2462Hz Tx
ULE01INAC-H WASO11NAC-H
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Data: 60 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)
Level {dBu Date: 20116-01-28
120
'ART 15C PEAK
60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 60
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Inpur AC 120W/60Hz
Test Mode IEEES02.11nHT20 2462Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 4524.000 33.88 9.51  35.48 32.04 35.395 54.00  14.05 lAverage
z  49z4.000 33.88 9.51  35.48 4z.68 50.59 74.00  23.41 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 79 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)
Date: 2016-01-29
FCC PARTI 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. am Charber Data no. : 79
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02. 11nHT40 2422Hz Tx
ULE01INAC-H
Ant.  Cable MNP Emission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 2422.000 28.04  7.35  36.61 99.27 98.05 74.00 -24.05 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the offiecial
limit are not reported.

Data: 62 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBuV/m) Date: 2016-01-28
120
FCC PART 15C PEAK
60 PART 15C AV
U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chaumber Data no. : 62
Dis. / Ant. 3m 2015 MCTD1Z08 3006  &nt. pol. : VERTICAL
Limit. FCC PART 15C PEAE
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT Altai kBin (ac) Super UiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT20 2462Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 4924.000 33.88 9.51 35.48 33.24 41.35 54.00 12.65 Average
2 4524.000 33.88 9.51 35.48 44.17 52.08 74.00  21.5z Peak
Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading
-amp Factor
2. The ewission levels that are 20dB below the official
limit are not reported
Data: 80 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-29
FCC PART 15C PEAK
60
FCC PART 15C AV
l 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. : 80
Dis. / Ant. 3w 2015 MCTD1Z08 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PERE
Env. / Ins. 237C/54%
Engineer Leo-Li
Altai A8in (ac) Super UiFi Base Station
Power rating : DC 56V From POE Input AC 120V/60Hz
Test Hode TEEES0Z.11nHT40 2422Hz Tx
WASO11NAC-H
Ant. Cable  ANP Ewission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (4B
1 2422.000 28.04 7.35 36.61 104.27  103.05 74.00 -29.05 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the official
limit are not reporced

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:UCC-WA8011NAC-H Page 4-21

Data: 85 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 87 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-29 Level (dBuV/m) Date: 2016-01-29
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 85 Site no. : 3w Chamber Data no. : 87
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT40 2422Hz Tx Test Mode : IEEES02.11nHT40 2422Hz Tx
UABOLINAC-H WABO11NAC-H
Data: 86 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 88 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-29 120 Level (dBuV/m} Date: 2016-01-29
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 86 Site no. : 3w Chamber Data no. : 88
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02. 11nHT40 2422Hz Tx Test Hode : IEEES0Z.11nHT40 2422Hz Tx
ULE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (dB)
1 4844.000 33.75  9.47 35.52 32.66 40.36 52.00 13.64¢ Average 1 4844.000 33.75 9.47 35.52 33.68 41.38 54.00 12.62 Average
2 4344.000 33.75  9.47 35.52 43.17 50.87 74.00  23.13 Peak 2 3844.000 33.75 9.47 35.52 44,58 52.28 74.00 21.72 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
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Data: 94 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)
Level {dBu Date: 20116-01-29
120
'ART 15C PEAK
60 FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chamber Data no. : 94
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL
Limit, FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion
Power rating : DC 56V From POE Inpur AC 120W/60Hz
Test Mode IEEES02.11nHT40 2437Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB

2437.000 28.07  7.39  36.61 55.96 57.81 74.00 -23.51 Peak

Data: 91 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)
Level (dBuVim) Date: 2016-01-29
120
FCC PARTI 15C PEAK
60
0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. am Charber Data no. : 91
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02. 11nHT40 2437Hz Tx

Rewarks: 1. Emission Level= Intenna Factor + Cable Loss + Reading
-knp Factor
Z. The emission levels that are Z0dB below the official
limit are not reported.

WAEO01INAC-H

Data: 93 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
120 Level (dBuV/m) Date: 2016-01-29
1
FCC PART 15C PEAK
60 PART 15C AV
U 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. 3m Chaumber Data no. 1 93
Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54%
Engineer : Leo-Li
EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT40 2437Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV)  (dBuV/m) (dBuV/m) (dE
1 2437.000 28.07 7.35  36.61  104.66  103.51 74.00 -29.51 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The ewission levels that are 20dB below the official
limit are not reporced
Data: 89 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
120 Level (dBuV/m} Date: 2016-01-29
FCC PART 15C PEAK
60
l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. @ 83
Dis. / Ant. : 3w 2015 MCTP1Z08 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PERR
Env. / Ins. 237C/54%
Engineer : Leo-Li

Altai kBin (ac) Super WiFi Base Station
DC 56V From POE Input AC 120V/60Hz
IEEES0Z.11nHT40 2437Hz Tx

WASD11NAC-H

Power rating :
Test Hode
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Fil

015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104)

Date: 2016-01-29

'ART 15C PEAK

FCC PART 15C AV

Data: 92
Level {dBu
120
60
04000
Site no.
Dis. / Ant.
Limit,
Env. / Ins.
Engineer
EUT

Pover rating :

6800. 9600. 12400. 15200. 18000

Frequency (MHz)

3m Charmber Data no. @ 92

3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
FCC PART 15C PEAK

2370/ 54%

Leo-Li

iltai Sin {ac) Super WiFi Base Station
DC 56V From POE Input AC 120W/60Hz

Test Mode IEEES02.11nHT40 2437Hz Tx
UABOLINAC-H
int.  Cable  AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE)  (dE| (dBuv) (dBuY/ ) [dEuV/m) (dB
1 4874.000 33.80  9.49  35.51 31.59 35.37 54.00  14.63 lverage
z  4874.000 33.80  9.49  35.51 42.58 50.36 74.00  23.64 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading
-knp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 99 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104)
Date: 2016-01-29
1
FCC PARTI 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Site no. am Charber Data no. : 99
Dis. / Ant. am 2015 MCTD120Z 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz
Test Mode IEEES02. 11nHT40 2452Hz Tx
ULE01INAC-H
Ant.  Cable MNP Emission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB
1 2452.000 28.10  7.43  36.60 99.40 98.33 74.00 -24.33 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB helow the offiecial
limit are not reported.

Data: 90 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
120 Level (dBuV/m) Date: 2016-01-29
FCC PART 15C PEAK
60 PART 15C AV
U 4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)

Site no. : 3m Chamber Data no. : 80
Dis. / Ant. : 3m 2015 MCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAR

Env. / Ins. : 237C/54%

Engineer : Leo-Li

EUT : Altei i8in (ac] Super WiFi Base Station

Power rating : DC 56V From POE Input AC 120V/60Hz

Test Hode : IEEES02.11nHT40 2437Hz Tx

WABO11NAC-H

Ant. Cable  ANP Emission

Ha. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBj (dBuV)  (dBuV/m) (dBuV/m)  (dB

1 4874.000 33.80 9.45 35.51 32.89 40.67 74.00  33.33 hverage

z 4574.000 33.80 9.4  35.51 23,65 51.46 74.00  22z.54 Peak

Rewarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
-amp Factor
2. The emission levels that are 20dB below the oIficial
limit are not reported

Data: 100 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
120 Level (dBuVim} Date: 2016-01-29
1
FCC PART 15C PEAK
60
FCC PART 15C AV
U 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Zite no. : 3m Chamber Data no. : 100
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54%
Engineer : Leo-Li
EUT : kltai ABin [ac) Super WiFi Base Statien
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test Hode : IEEES0Z.11nHT40 2452Hz Tx
WABO11NAC-H
Aint. Cable  AMP Emission
Ho. Freq. Factor Loss factor FReading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dEuV)  {dBuV/m) (dBuV/m) (dB
1 2252.000 28.10 7.43 36.60 102.53  101.46 74.00 -27.46 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
Z. The emission levels that are 20dB below the official
limit &are not reported.
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Data: 95 Fil 015 Report AALTAIACS 15QH055R1-FCC-2.4GHZ.EMG (104) Data: 97 File: F:2015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level {dBu Date: 20116-01-29 Level (dBuV/m) Date: 2016-01-29
120 120
'ART 15C PEAK FCC PART 15C PEAK
60 60
0 4000 6800. 9600. 12400. 15200. 18000 U 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 95 Site no. : 3w Chamber Data no. : 97
Dis. / Ant. am 2015 MCTD120S 3006  Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 MCTD120% 3006  &nt. pol. : VERTICAL
Limit, FCC PART 15C PEAK Limit. : FCC PART 15C PERR
Env. / Ins. 23%C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai ASin (ac) Super WiFi Base Stacion EUT : Lltai A8in (ac) Super WiFi Base Station
Power rating : DC 56V From POE Inpur AC 120W/60Hz Power rating : DC 56V From POE Inmpur AC 1200/ 60Hz
Test Mode IEEES02.11nHT40 2452Hz Tx Test Mode : IEEES0Z.11nHT40 2452Hz Tx
UABOLINAC-H WABO11NAC-H
Data: 96 File: F:2015 Report'ATALTAIACS 150H055R 1-FCC-2.4GHZ EMG (104) Data: 98 File: F:12015 Report AIALTAIACS 15QH055R 1-FCC-2.4GHz. EM6 (104)
Date: 2016-01-29 120 Level (dBuV/m} Date: 2016-01-29
FCC PARTI 15C PEAK FCC PART 15C PEAK
60 60
FCC PART 15C AV FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 l 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. : 96 Site no. : 3w Chamber Data no. @ 98
Dis. / Ant. : 3m 2015 MCTD1208 3006  Ant. pol. : HORIZCNTAL Dis. / Ant. @ 3w 2015 MCTD1202 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit : FCC PART 15C PERR
Env. / Ins. : 237C/54% Env. / Ins. : 23%C/54%
Engineer Leo-Li Engineer : Leo-Li
EUT iltai A8in (ac) Super WiFi Base Station EUT : Altai A8in (ac) Super WiFi Base Station
Power rating : DC S6V From POE Input AC 1Z0W/60Hz Power rating : DC 56V From POE Input AC 120V/60Hz
Test Mode IEEES02. 11nHT40 2452Hz Tx Test Hode : IEEES0Z.11nHT40 2452Hz Tx
ULE01INAC-H WASO11NAC-H
Ant.  Cable MNP Emission Ant. Cable  ANP Ewission
No. Freg. Fagtor Loss factor Reading Level Limits Nargin Rewark Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark
(EHz) (dB/m)  (dB)  (dEB| (dBuv) (dBuv/ ) (ABuV/m) (dB| (HHz) (dB/m)  (dB) (4B} (dBuv)  (dBuV/m] (dBuV/m) (dB)
1 4904.000 33.85 9.50 35.50 31.69 39.54 52.00  14.46 Average 1 4904.000 33.85 9.50 35.50 33.07 40.92 54.00 13.08 Average
2 4904.000 33.85 9.50 35.50 42.59 50.44 74.00 23.56 Peak 2 3904.000 33.85 9.50 35.50 43.68 51.53 74.00 22.47 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor ~lwp Facror
2. The emission levels that are 20dB helow the official 2. The ewission levels that are 20dB below the official
limit are not reported. limit are not reported.
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FCC ID:UCC-WA8011NAC-H

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval

1. Spectrum Agilent N9030A MY51380221 | Oct.17,15 1Year

Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
3, RF Cable Marvelous | gy 400 105FLEX NO.1 Oct.17,15 | 1 Year
Microwave Inc
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak

detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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ANT1:
Test Mode: IEEE 802.11b
Test CH1: 2412MHz
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Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz
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ANT?2:
Test Mode: IEEE 802.11b
Test CH1: 2412MHz
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Test Mode: IEEE 802.11n HT40
Test CH3: 2422MHz
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6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. |[Cal. Interval

l. Spectrum Agilent E4446A US44300459 | Apr.28,15 1 Year

2. Amp HP 8449B 3008A02495 | Apr.28,15 1 Year

3. Horn Antenna ETS 3115 9510-4877 Oct.15,15 1 Year

4 HF Cable Hubersuhner | Sucoflex104 274094/4 Apr.28,15 1 Year
6.2.Limit

6.3.Test Produce

6.4.Test Results

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

1. The EUT is placed on a turntable, which is 1.5m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Pass (The testing data was attached in the next pages.)
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Data: 5 File: F:12015 Report A\ALTAIACS 150H055R1-FCC-2. 4GHZ.EMG (104)
Level {(dBu Date: 2016-01-28
120
15C PEAK
2
60
1
H 2310 2333, 2356, 2379, 2402, 2425
Frequency (MHz)
Fite no. 3m Chamber Data no. i §
Dis. / Ant. : 3m 2015 HCTD1208 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Station
Power rating : DC S6V Frow POE Input AC 120V/60Hz
Test Mode IEEES0Z.11h  2412Hz Tx
WABOLINAC-H
Ant. Cahle  ANP Emission
No Freq. Factor Less factor Reading Level Limits Margin Remark
(KHz) (dB/m)  (dB) (dE| (dBuv) (dBuV/m) (dBuV/m) (aB
1 2390.000 27.98 7.28 36.62 49.64 48.28 74.00  25.72 Peak
2 2397.055 27.99 7.3z 36.62 63.83 62.52 74.00  11.48 Peak
3 2400.000 28.00 7.3z  36.62 60.77 59.47 74.00  14.53 Peak
4 2413.730 28.03  7.35 36.61 104.63  103.a0 74.00 -28.40 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 6 12015 Report AALTAIACS 15QHO55R 1-FCC-2.4GHZ.EMG (104)
120 Level (dBuVim) Date: 2016-01-28
1
60
I3 FCC PART 15C AY
1
H 2310 2333, 2356, 2379, 2402. 2425
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. : 3m 2015 KCTD120S 3006  Ant. pol. : HORTZOWTAL
Limit, FCC PART 15C AV
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Station
Pover rating : DC 56V From POE Input AC 120V/60Hz
Test. Mode IEEES02.11b  2412Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dE| (dBuv) (dBuV/m) (dBuV/m) (aB
1 2390.000 27.98 7.28 36.62 38.37 37.01 54.00 16.93 Average
2 2397.400 27.99  7.32  36.62 59.16 57.85 54.00 -3.85 Average
3 2400.000 28.00 7.32  36.62 55.20 53.90 54.00 0.10 Average
4 2414.420 28.03 7.35 36.61  100.47 93.24 54.00 -45.24 Average

Emission Level= intenna Factor + Cable Loss + Reading
-Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Data: 3 File: F:12015 Report AALTAIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Date: 2016-02-04
15C PEAK
N
60
7
e e s
03510 2333, 2356, 2379, 2402, 2425
Frequency (MHz)
Site no. 3w Chamber Data no. P03
Dis. / Ant. 3w Z015 MCTD1zOs 3006 Ant. pol. WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super WiFi Base Station
Powsr rating DC 56V From POE Input AC 12Z0V/60Hz
Test Mode IEEES0Z .11k 241ZHz Tx
WASOL1NAC-H
Ant. Cable ANP Emission
No. Freg. Factor Loss  factor Reading Level Limits Margin Remark
(MHz) idB/m) (dB) (dB) {dBuv) (dBuV/m) (dBuV/m) (dB)
1 2389.005 z7.98 7.28 36.62 47.05 45,69 74.00 28.31 Peak
2 2380.000 z7.98 7.28 36.62 47.15 45,79 74.00 28.21 Peak
3 23%83.780 z8.00 7.3z 36.62 65.08 63.78 74.00 10.22 Peak
4 z400.000 z8.00 7.3z 36.62 83.05 61.75 74.00 12.25 Peak
5 2413.730 z8.03 7.35 36.61 106.16 104.93 74.00 -30.83 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dBE below the official
limit are not reported.
Data: 4 12015 ReportWALTAIACS 15QH055R1-FCC-24GHZEMG (104)

Level (dBuVim)
20

Date: 2016-01-28

0 CC PART 15C AV
1
2310 2333. 2356, 2379, 2402. 2425
Frequency (MHz)
site no. 3m Chamber Data no. : 4
Dis. / Ant. : 3m 2015 MCTD1209 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Altai ABin (ac) Super UiFi Base Station
Fowsr rating : DC S6V From POE Input AC 120V/60Hz
Test Node IEEES0Z.11b 2412Hz Tx
WABO11NAC-H
Ant. Cable  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remack
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m} (dBuV/m)  (dB
1 2380.000  27.88 7.28  36.62 36.76  37.40  54.00 16.60 Average
2 2398.205  28.00 7.32  36.62 59.61  58.31  54.00 -4.31 Average
3 2400.000  28.00 7.32  36.62 56.11  S56.81  54.00 -2.81 Average
4 2414.650  28.03 7.35 36.61 101.73  100.50  54.00 -46.50 Average
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Repor
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Pover rating

Data: 22 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-01-28
120
1
FCC PART 15C PEAK
60
o |3
)
3150 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. : 22
Dis. / Ant. 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%0/54%
Engineer Leo-Li
EUT Altai ASin (ac) Super UiFi Base Station

DC 56V From POE Input AC 120V/60Hz

Test Node IEEESDZ.11b  2462Hz Tx
WAS011MAC-H
Ant. Cable  ANP Emission
No Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB}
1 2462.000 28.12  7.43  36.60 103.49  102.44 74.00 -28.44 Peak
z 2483.500 28.17  7.51 36.59 53.11 52,20 74.00 21,80 Peak
3 24387.200 28.17  7.51 36.59 54.08 53.14 74.00 20,86 Peak
4 2500.000 28.20 7.51 36.58 45,39 47.52 74.00 26,48 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
~Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 21 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-28
120
1
60 - -
J— FCC PART 15C AV
2
3
03150 2462. 2474. 2486. 2498, 2510
Frequency (MHz)
site no. 3w Chamber Data no. : 21
Dis. / Ant. sw 2015 BCTD1209 3006  Ant. pol. @ HORIZONTAL
Limit FCC PART 15C AV
Env. / Ina. 23%C/54%
Engineer Leo-Li
EUT iltai 8in (ae) Super UiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node IEEEG0Z.11b  2462Hz Tx
WAB011NAC-H
int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB}
1 2464.580 28.13  7.43  36.59 98.06 97.03 54.00 -43.03 Average
2 2483.500 28.17  7.51  36.59 43.27 4z.36 54.00  11.64 Average
3 2500.000 28.20 7.51 36.58 36.96 36.09 54.00 17.91 Average
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading

~imp Factor
The emission levels that are 20dB below the official
limit are not reported.

Data: 19 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-01-28
120
1
FCC PART 15C PEAK
60
3
3150 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. : 3m Chember Data no. : 18
Dis. / Ant. @ 3m 2015 NCTD1z0S 3006  Anc. pol. : WERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54%
Engineer : Leo-Li
EUT : hltai ABin (ac) Super WiFi Base Station
Power rating : DC S&V From POE Input AC 120V/60Hz
Test Node : IEEES02.11b  2462Hz Tx
WAS011MAC-H
Ant. Cable  ANP Emission
No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB}
1 2462.000 28.1z  7.43  36.60 105.89  104.84 74.00 -30.84 Peak
z 2483.500 28.17  7.51 36.59 54.20 53.29 74.00 20,71 Peak
3 2500.000 28.20 7.51 36.58 45.71 44,84 74.00 29,16 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
~Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 20 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-02-04
120
60
FCC PART 15C AV
Z
]
03150 2462. 2474. 2486. 2498, 2510
Frequency (MHz)
site no. : 3w Chember Data no. : 20
Dis. / Amt. : 3w 2015 MCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54%
Engineer : Leo-Li
EUT : Altai A8in {ac) Super WiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node : IEEEG02.11k  2462Hz Tx
WAB011NAC-H
int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB}
1 2464.700 28.13  7.43  36.59  100.10 93.07 54.00 -45.07 Average
2 2483.500 28.17  7.51  36.59 42,65 43.74 54.00 10.26 Average
3 2483.720 28.17  7.51  36.59 42,79 43.88 54.00  10.12 Average
4 2500.000 28.20 7.51 36.58 37.06 36,19 54.00 17.81 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 36 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-01-28
120
1
FCC PART 15C PEAK
60
4
3150 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. : 36
Dis. / Ant. 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%0/54%
Engineer Leo-Li
EUT Altai ASin (ac) Super UiFi Base Station
Power rating : DC S&V From POE Input AC 120V/60Hz
Test Node IEEES0Z.11y 2462Hz Tx
WAS011MAC-H
Ant. Cable  ANP Emission
No Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB}
1 2467.520 28.14 7.47 36.59 105.36 104.3a 74.00 -30.38 Peak
z 2483.500 28.17  7.51 36.59 56,10 55.19 74.00 18,81 Peak
3 2484.020 28.17  7.51 36.59 57.12 58.21 74.00 17,79 Peak
4 2500.000 28.20 7.51 36.58 42,65 43,78 74.00 30,22 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
~Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 35 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-28
120
1
60
FCC PART 15C AV
2
3
03150 2462. 2474. 2486. 2498, 2510
Frequency (MHz)
site no. 3w Chamber Data no. : 35
Dis. / Ant. 3w 2015 NCTD1209 3006  Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai 8in (ae) Super UiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node IEEEG0Z.11y 2462Hz Tx
WAB011NAC-H
int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB}
1 2468.000 28.14  7.47  36.59 84.16 83.18 54.00 -29.18 Average
2 2483.500 28.17  7.51  36.59 43.54 4z.63 54.00  11.37 Average
3 2500.000 28.20 7.51 36.58 34,39 33.52 54.00 20.48 Average
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

limit are not reported.

Data: 33 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-01-28
120
FCC PART 15C PEAK
60 2
1
3150 2462, 2474, 2486. 2498, 2510
Frequency (MHz)
Site no. 3m Chamber Data no. : 33
Dis. / Ant. im 2015 MCTD1205 3006  Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%0/54%
Engineer Leo-Li
EUT Altai ASin (ac) Super UiFi Base Station
Power rating : DC S&V From POE Input AC 120V/60Hz
Test Node IEEES0Z.11y 2462Hz Tx
WAS011MAC-H
Ant. Cable  ANP Emission
No Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB)  [dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB}
1 2467.400 28.13  7.47 36.59 106.95 105.98 74.00 -31.96 Peak
z 2483.500 28.17  7.51 36.59 60,10 53,19 74.00 14,81 Peak
3 2483.500 28.17  7.51 36.59 61.37 60,46 74.00 13,54 Peak
4 2500.000 28.20 7.51 36.58 45.96 45.09 74.00 28,91 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
~Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 34 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-28
120
60
FCC PART 15C AV
Z
3
03150 2462. 2474. 2486. 2498, 2510
Frequency (MHz)
site no. 3w Chamber Data no. : 34
Dis. / Ant. sw 2015 BCTD1209 3006  Ant. pol. @ VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT iltai 8in (ae) Super UiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node IEEEG0Z.11y 2462Hz Tx
WAB011NAC-H
int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB}
1 2467.400 28.13  7.47  36.59 85.73 84.74 54.00 -30.74 Average
2 2483.500 28.17  7.51  36.59 45.07 44.16 54.00 9.84 Average
3 2500.000 28.20 7.51 36.58 34.54 33.67 54.00 20.33 Average

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audi

x Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16074
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Data: 42 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104) Data: 39 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-02-04 Level (dBu Date: 2016-01-28
120 120
4
5 2
FCC PART 150 PEAK FCC PART 15C([PEAK
60 60
Y3310 2333. 2356, 2379. 2402. 2425 Y3310 2333. 2356, 2379. 2402. 2425
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chember Data no. : 42 Site no. : 3m Chember Data no. : 38
Dis. / Ant. @ 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Amt. : 3w 2015 MCTD1209 3006  Anc. pol. : WERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : hltai ABin (ac) Super WiFi Base Station EUT : hltai ABin (ac) Super WiFi Base Station
Power rating : DC S&V From POE Input AC 120V/60Hz Power rating : DC S&V From POE Input AC 120V/60Hz
Test Node : IEEES02.11y 2412Hz Tx Test Node : IEEES02.11y 2412Hz Tx
WAS011MAC-H WAS011MAC-H
Ant. Cable  ANP Emission Ant. Cable  ANP Emission
No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB} (MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m| (dBuV/m)  (dB
1 2389.695 27.98 7.28 36.62 51.62 50.26 74.00 23,74 Peak 1 2380.000 27.98 7.28 36.62 54,15 52.82 74.00 21,18 Peak
z 2390.000 27.98 7.28 36.62 50.10 48,74 74.00 25,26 Peak z 2400.000 28.00 7.32  36.62 83.44 82,14 74.00 -8.14 Peak
3 2400.000 28.00 7.32  36.62 81.50 80.20 74.00  -6.20 Peak 3 2418.330 28.04 7.35 36.61 107.16 105.94 74.00 -31.94 Peak
4 2417.525 28.04 7.35 36.61 104.82  103.40 74.00 -29.40 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading ~Amp Factor
~Amp Factor 2. The emission levels that are 20dB below the official
2. The emission levels that are 20dB below the official limit are not reported
limit are not reported.
Data: 41 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104) Data: 40 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-28 Level {dBu Date: 2016-01-28
120 120
60 60
FCC PART 15C FCC PART 15C
1 1
3310 2333. 2356. 2379. 2402. 2425 3310 2333. 2356. 2379. 2402. 2425
Frequency (MHz) Frequency (MHz)
site no. : 3w Chember Data no. : 41 site no. : 3w Chember Data no. : 40
Dis. / Amt. : 3w 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Awt. : 3w 2015 NCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C AV Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : Altai A8in {ac) Super WiFi Base Station EUT : Altai A8in {ac) Super WiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node : IEEEG02.11y 2412Hz Tx Test Node : IEEEG02.11y 2412Hz Tx
WAB011NAC-H WAB011NAC-H
int. Cable NP Emission int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB} (MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB
1 2350.000 27.98  7.28 36.62 39.08 37.72 54.00  16.28 Average 1 2350.000 27.98  7.28 36.62 39.04 37.68 54.00  16.32 Average
2 2400.000 28.00 7.32  36.62 54.23 52.93 54.00 1.07 iverage 2 2400.000 28.00 7.32  36.62 54.51 53.21 54.00 0.79 Average
3 2418.330 28.04  7.35  36.61 84.98 83.76 54.00 -29.76 Average

2416.030 28.03  7.35 36.61 84.36 83.13 54.00 -29.13 Average

w@

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 65 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104) Data: 68 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-02-04 Level (dBu Date: 2016-01-28
120 120
1 1
N FCC PART 15C PEAK FCC PART 15C PEAK
i
El
60 60
4 4
3150 2462, 2474, 2486. 2498, 2510 3150 2462, 2474, 2486. 2498, 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chember Data no. : 65 Site no. : 3m Chember Data no. : 68
Dis. / Ant. @ 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Amt. : 3w 2015 MCTD1209 3006  Anc. pol. : WERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : hltai ABin (ac) Super WiFi Base Station EUT : hltai ABin (ac) Super WiFi Base Station
Power rating : DC S&V From POE Input AC 120V/60Hz Power rating : DC S&V From POE Input AC 120V/60Hz
Test Node : IEEES02.11nHT20 2462Hz Tx Test Node : IEEES02.11nHT20 2462Hz Tx
WAS011MAC-H WAS011MAC-H
Ant. Cable  ANP Emission Ant. Cable  ANP Emission
No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB} (MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m| (dBuV/m)  (dB
1 2466.800 28.13  7.47 36.59 104.68  103.69 74.00 -29.69 Peak 1 2463.800 28.13  7.43 36.59 106.48  105.45 74.00 -31.45 Peak
z 2483.500 28.17  7.51 36.59 59.87 58.96 74.00 15,04 Peak z 2483.500 28.17  7.51 36.59 59.32 58,41 74.00 15,59 Peak
3 2483.600 28.17  7.51 36.59 60.76 59.85 74.00 14,15 Peak 3 2484.020 28.17  7.51 36.59 65.24 64.33 74.00 9.67 Peak
4 2500.000 28.20 7.51 36.58 47.84 48.97 74.00  27.03 Peak 4 2500.000 28.20 7.51 36.58 45.56 47.69 74.00 26,31 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
~Amp Factor ~Amp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported
Data: 66 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104) Data: 67 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-28 Level {dBu Date: 2016-01-28
120 120
1 1
60 60
FCC PART 15C AV FCC PART 15C AV
2 Z
3 3
03150 2462. 2474. 2486. 2498, 2510 03150 2462. 2474. 2486. 2498, 2510
Frequency (MHz) Frequency (MHz)
site no. : 3w Chember Data no. 66 site no. : 3w Chember Data no. : 67
Dis. / Amt. : 3w 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Awt. : 3w 2015 NCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C AV Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : Altai A8in {ac) Super WiFi Base Station EUT : Altai A8in {ac) Super WiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node : IEEEG02.11inHT20 2462Hz Tx Test Node : IEEEG02.11inHT20 2462Hz Tx
WAB011NAC-H WAB011NAC-H
int. Cable NP Emission int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB} (MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB
1 2467.700 28.14  7.47  36.59 81.58 80. 60 54.00 -26.60 Average 1 2467.220 28.13  7.47  36.59 82.33 81.34 54.00 -27.34 Average
2 2483.500 28.17  7.51  36.59 42.47 43.56 54.00 10.44 Average 2 2483.500 28.17  7.51  36.59 42,72 43.81 54.00 10.15 Average
3 2500.000 28.20 7.51 36.58 36.59 35.72 54.00 18.28 Average 3 2500.000 28.20 7.51 36.58 36.42 35.55 54.00 18.45 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 76 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104) Data: 73 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-01-28 Level (dBu Date: 2016-01-28
120 120
4
\ FCC PART 150 PEAK FCC PART 150 PEAK
i
60 60
Y3310 2333. 2356, 2379. 2402. 2425 Y3310 2333. 2356, 2379. 2402. 2425
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chember Data no. : 76 Site no. : 3m Chember Data no. : 73
Dis. / Ant. @ 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Amt. : 3w 2015 MCTD1209 3006  Anc. pol. : WERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : hltai ABin (ac) Super WiFi Base Station EUT : hltai ABin (ac) Super WiFi Base Station
Power rating : DC S&V From POE Input AC 120V/60Hz Power rating : DC S&V From POE Input AC 120V/60Hz
Test Node : IEEES02.11nHT20 2412Hz Tx Test Node : IEEES02.11nHT20 2412Hz Tx
WAS011MAC-H WAS011MAC-H
Ant. Cable  ANP Emission Ant. Cable  ANP Emission
No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark No. Freg. Faptor Loss  factor  Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m} (dBuV/m)  (dB} (MHz} (dB/m) (dB]  (dE) (dBuV)  (dBuV/m| (dBuV/m)  (dB
1 2380.000 27.98 7.28 36.62 54.54 53.15 74.00 20,82 Peak 1 2390.040 27.98 7.28 36.62 54.51 53.15 74.00 20,85 Peak
z 2399.700 28.00 7.32  36.62 81.62 80.32 74.00 -6.32 Peak z 2400.000 28.00 7.32  36.62 81.62 80.32 74.00 -6.32 Peak
3 2400.000 28.00 7.32  36.62 78.36 77.06 74.00 -3.06 Peak 3 2417.755 28.04 7.35 36.61 106.70  105.4a 74.00 -31.48 Peak
4 2417.870 28.04 7.35 36.61 104.78  103.58 74.00 -29.56 Peak
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Ceble Loss + Reading ~Amp Factor
~Amp Factor 2. The emission levels that are 20dB below the official
2. The emission levels that are 20dB below the official limit are not reported
limit are not reported.
Data: 75 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104) Data: 74 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-28 Level {dBu Date: 2016-01-28
120 120
60 60
FCC PART J5C Ay FCC PART 15C A
1 1
3310 2333. 2356. 2379. 2402. 2425 3310 2333. 2356. 2379. 2402. 2425
Frequency (MHz) Frequency (MHz)
site no. : 3w Chember Data no. 75 site no. : 3w Chember Data no. : 74
Dis. / Amt. : 3w 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Awt. : 3w 2015 NCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C AV Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : Altai A8in {ac) Super WiFi Base Station EUT : Altai A8in {ac) Super WiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node : IEEEG02.11inHT20 2412Hz Tx Test Node : IEEEG02.11inHT20 2412Hz Tx
WAB011NAC-H WAB011NAC-H
int. Cable NP Emission int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB} (MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB
1 2350.000 27.98  7.28 36.62 39.23 37.87 54.00  16.13 Average 1 2350.000 27.98  7.28 36.62 40.35 38.99 54.00 15.01 Average
2 2400.000 28.00 7.32  36.62 53.21 51.91 54.00 2.09 Average 2 2400.000 28.00 7.32  36.62 55.14 53.84 54.00 0.16 Average
3 2417.295 28.03  7.35  36.61 82.91 81.68 54.00 -27.68 Average 3 2418.445 28.04  7.35  36.61 84.97 83.75 54.00 -29.75 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 84 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104) Data: 81 212015 Report AIALTAIIACS 15QH055R 1-FCC-2.4GHz.EMG (104)
Level (dBu Date: 2016-02-04 Level (dBu Date: 2016-01-29
120 120
4
FCC PART 15C FOC PART 15C PE
¥
60 60 T
ENNpRSTO i i
Y3310 2338. 2366, 2304, 2422. 2450 Y3310 2338. 2366, 2304, 2422. 2450
Frequency (MHz) Frequency (MHz)
Bite no. : 3m Chember Data no. : &4 Bite no. : 3m Chember Data no. : &1
Dis. / Ant. @ 3m 2015 MCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2015 NCTD1z0S 3006  Anc. pol. : WERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : hltai ASin (ac) Super WiFi Base Station EUT : hltai ASin (ac) Super WiFi Base Station
Power rating : DC SEV From POE Input AC 120V/60Hz Power rating : DC SEV From POE Input AC 120V/60Hz
Test. Mode : IEEES0Z.11nHT40 2422Hz Tx Test. Mode : IEEES0Z.11nHT40 2422Hz Tx
WASO11NAC-H WASO11NAC-H
Ant. Cable  RNP Emission Ant. Cable  RNP Emission
No. Freg. Factor Loss factor  Reading Level Limits Margin Remark No. Freg. Factor Loss factor  Reading Level Limits Margin Remark
(MHz) (dB/m) (dB)  [dE) (dEuV)  (dBuV/m) (dBuV/m]  (dB} (MHz) (dB/m) (dB)  [dE) (dEu¥)  (dBuV/m) (dBuV/m]  (dB
1 2350.000 27.98  7.28  36.62 54.11 52.75 74.00  21.25 Peak 1 2350.000 27.98  7.28  36.62 57.29 55.93 74.00  18.07 Peak
Z 2399.600 28.00 7.3z 36.62 7618 7455 74.00 -0.88 Peak Z 2399.320 28.00 7.3z 36.62 50.05 7E.79 74.00  -4.75 Peak
3 2400.000 28.00 7.3z 36.62 75.73 7443 74.00  -0.45 Peak 3 2400.000 28.00 7.3z 36.62 79.36 75.06 74.00  -4.06 Peak
4 2418.920 28.04  7.35  36.61 99.71 98.49 74.00 -24.45 Peak 4 2426.620 28.05 7.35 36.61 10%.10  102.59 74.00 -25.85 Peak
Femarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading Femarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
~Amp Factor ~Amp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported
Data: 83 File: F:12015 Report WAL TAIACS 15QH055R 1-FCC-2.4GHZEMG (104) Data: 82 File: F:12015 Report WAL TAIACS 15QH055R 1-FCC-2.4GHZEMG (104)
Level {dBu Date: 2016-01-29 Level {dBu Date: 2016-01-29
120 120
60 60
FCC PART 15C AV [FCC PART 15C AV
2 pi
1 1
3310 2338. 2366. 2394. 24232 2450 3310 2338. 2366. 2394. 24232 2450
Frequency (MHz) Frequency (MHz)
Site no. : 3w Chamber Data na. a3 Site no. : 3w Chamber Data no. @ 82
Dis. / Awt. : 3w 2015 NCTD1209 3006  Ant. pol. : HORIZONTAL Dis. / Ant. sw 2015 BCTD1209 3006  Ant. pol. @ VERTICAL
Limir : FCC PART 15C AV Limir : FCC PART 15C AV
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : dltai A8in (ac) Super WiFi Base Sration EUT : dltai A8in (ac) Super WiFi Base Sration
Power rating : DC S&V From POE Inpur AC 120V/60Hz Power rating : DC S&V From POE Inpur AC 120V/60Hz
Test Mode : IEEES0Z.11nHT40 2422Hz Tx Test Mode : IEEES0Z.11nHT40 2422Hz Tx
WABO11NAC-H WABO11NAC-H
int. Cable  ANP Emission int. Cable  ANP Emission
No. Freg. Facror Loss  factor  Reading  Level Limits Margin Remark No. Freg. Facror Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/w)  (dB)  [dB) (dBuV)  (dBuV/m) (dBuV/m]  (dB) (MHz) (dB/w)  (dB)  [dB) (dBu¥)  (dBuV/m) (dBuV/m] (B
1 2350.000 27.98  7.28  36.62 39.59 38.23 54.00  15.77 Average 1 2350.000 27.98  7.28  36.62 41.44 40.08 54.00  13.92 Average
z  2400.000 28.00 7.3z 36.62 45.00 47.70 54.00 £.30 lverage z  2400.000 28.00 7.3z 36.62 51.25 45.95 54.00 4.05 Average
3 2418.780 28.04  7.35  36.61 7747 76.25 54.00 -22.25 Average 3 2426.620 28.05  7.35  36.61 80.31 75.10 54.00 -25.10 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official

limit are not reported. limit are not reported

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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Data: 104 File: F:2015 Report WAL TAIACS 15QH055R 1-FCC-2.4GHZ.ENG (104)
Level {dBuVim} Date: 2016-01-29
120
| ECC PART 15C PEAK
AL
k|
60
ot bttty
02175 2442 2459, 2476. 2493, 2510
Frequency (Hz)
Site no. 3m Chamber Data no. : 104
Dis. / Ant. 3m 2015 MCTD1208 3006  Ant. pol. : HORIZONTAL
Limit FCC FART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT Lltai A8in (ac) Super WiFi Base Staticm
Power rating : DC 56V From FOE Input AC 120V/60Hz
Test Hode IEEES0Z.11nHT40 2452Hz Tx
WABDLINAC-H
int. Cable  AMP Emission
o Freq. Factor Loss fector  Reading  Level Limits Margin Remerk
(MHz} (dB/m) (dB]  {dE) (dBuV)  (dBuV/m) (dBuV/m)  (dB)
1 2466.508 28.13  7.47  36.59 93.26 95.27 74.00 -24.27 Peak
2 2483.500 28.17  7.51  36.59 60,47 59.56 74.00  14.44 Peak
3 2484.225 28.17  7.51  36.59 62,75 61.84 74.00  12.16 Peak
4 2500.000 28.20  7.51  36.58 49,45 48,56 74.00 25.42 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 103 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-29
120
1
60
FCC PART 15C AV
2
3
03425 2442 2459, 2476. 2493. 2510
Frequency (MHz)
site no. 3w Chamber Data no. : 103
Dis. / Ant. sw 2015 BCTD1209 3006  Ant. pol. @ HORIZONTAL
Limit FCC PART 15C AV
Env. / Ina. 23%C/54%
Engineer Leo-Li
EUT iltai 8in (ae) Super UiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node IEEEG0Z.11nHT40 2452Hz Tx
WAB011NAC-H
int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB}
1 2467.670 28.14  7.47  36.59 76.12 75.14 54.00 -21.14 Average
2 2483.500 28.17  7.51  36.59 42.35 43.44 54.00 10.56 Average
3 2500.000 28.20 7.51 36.58 36.40 35.53 54.00 18.47 Average

Remarks: 1.

Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 101 2015 Report WAL TAIACS 150H055R1-FCC-2.4GHZ.EMG (104)
12188l (@BUVIm) Date: 2016-01-29
1
N FCC PART| 15C PEAK
it
60
03125 2442, 2459, 2476. 2493, 2510
Frequency (MHz)
Site no. : 3m Chember Data no. : 101
Dis. / Ant. 3m 2015 MCTD120S 3006  Ant. pol. : VERTICAL
Limic : FGC PART 15C PEAK
Env. / Ins. 23%0/54%
Engineer Leo-Li
EUT Altai A8in (ac| Super WiFi Base Stavion
Power rating : DC 56V From POE Input AC 120%/60Hz
Test Mode IEEES02.11nHT40 2452Hz Tx
WASO11NAC-H
Ant.  Ceble  AMP Emission
Ha. Freq. Factor Loss factor Reading  Level Limits Margin Remark
(MHz} (dB/m) (dB)  [dE) (dBuV)  (dBuV/m] (dBu¥/m)  (dB)
1 2463.080 28.13  7.43 36.59  102.56  101.53 74.00 -27.53 DPeak
2 2483.500 28.17 7.51 36.59 67.12 66.21 74,00 7.79 Peak
3 2500.000 28.20 7.51 36.58 46.53 45.66 74.00 28.34 DPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~imp Factor
Z. The emission levels that are Z0dB below the official
limit are not reported.
Data: 102 File: F:2015 Report A AL TAIACS 15QH055R 1-FCC-2.4GHZ EMG (104)
Level {dBu Date: 2016-01-29
120
1
60
FCC PART 15C AV
2
3
03425 2442 2459, 2476. 2493. 2510
Frequency (MHz)
site no. : 3w Chember Data no. : 102
Dis. / Amt. : 3w 2015 MCTD1209 3006  Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. @ 23%C/54%
Engineer : Leo-Li
EUT : Altai A8in {ac) Super WiFi Base Station
Power rating : DC 56V Frow POE Input AC 120V/60Hz
Test Node : IEEEG02.11inHT40 2452Hz Tx
WAB011NAC-H
int. Cable NP Emission
Ha. Freq. Factor Loss  factor  Reading Level Limits Margin Remark
(MHz} (dB/m) (dB]  (dB) (dBuV)  (dBuV/m| (dBuV/m)  (dB}
1 2463.080 28.13  7.43  36.59 81.18 80.15 54.00 -26.15 Average
2 2483.500 28.17  7.51  36.59 4868 47.77 54.00 6.23  Lverage

2500.000 28.20  7.51  36.53 37.48 36.61 54.00 17.359 lAverage

w@

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
~imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074
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7. 6dB Bandwidth Test

7.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
l. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year
2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
3. RF Cable Marvelous Iopr 40710sFLEX|  NO.1 Oct.17.15 | 1 Year
Microwave Inc
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

7.4.Test Results

EUT: Altai A8in (ac) Super WiFi Base Station

M/N: WA8011NAC-H

Test date: 2016-02-20 Pressure: 101.3£1.0kPa Humidity: 50.113.0%
Tested by: Donjon_Huang Test site: RF site Temperature: 20.110.6 'C
6dB bandwidth .
Test Mode CH (MHz) Ifégnt
ANT1 ANT2 (KHz)
CHI1 12.58 12.57 =500
11b CH6 11.12 12.57 =500
CHI11 12.08 12.58 =500
CHI1 16.36 16.41 =500
11g CH6 16.34 16.41 =500
CHI11 16.41 16.43 =500
CHI1 17.34 17.61 =500
HlTlgo CH6 17.36 17.62 =500
CHI11 17.62 17.64 =500
CH3 35.72 35.78 =500
ln CHG6 35.39 35.75 =500
HT40
CH9 36.32 36.37 =500

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F16074
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz
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Test Mode: IEEE 802.11g
Test CH1: 2412MHz

[ e

Byt Pl 118 a8
Rl 30,00 dBm

iContnr 2413 GHI
ERes BW 00 ke

Span 5 MHE

EVEW 300 kHz Bweep 24 i

Tedal Pownr 20,9 dlim

OCecupbed Bandwidih
16.583 MHz
505 kHz
16,35 Mz

CHEW Power
® dB

Transmi Freq Emar
x dB Bandwidih

[ e

Cavnae Frugy § LES008Y Doty
Trig Fras R et HH
[

Cencor Fragq 2437000000 GHz

Byt Pl 118 a8
Rl 30,00 dBm

iContn 2437 GHI

s B 100k EVEW 300 kHz

Decupled Bandwidin Tidad Pownr

16.499 MHz
78268 kHz
16,34 Wbz

CHEW Power
® dB

Transmi Freq Emar
1 dB Bandwidih

[ e

Canae Frugy § SOEROSY Doty
Trig Fras R et HH
[

Cencor Fraq 2457000000 GHz

A ]

Byt Pl 118 a8
Rl 30,00 dBm

\Contnf 2483 GHI
ERes BW 00 ke

Span 15 MHE

EVEW 300 kHz Bweep 24 i

Tedal Pownr 20,7 dlim

OCecupbed Bandwidih

16.563 MHz
4.507 kiHz
16,41 Wz

CHEW Power
® dB

Transmi Freq Emar
x dB Bandwidih

Audix Technology (Shenzhen) Co., Ltd. Re

7-2

. ACS-F16074




AUDIX

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:UCC-WA8011NAC-H

Page 7-3
Test Mode: IEEE 802.11n HT20

Test Mode: IEEE 802.11n HT40
Test CH1: 2412MHz Test CH3: 2422MHz

Y =Y
Center Freq 2.412000000 GHz ¢ it

Al w118 ol Byt Pl 118 a8

Fel 35.00 aBm Rel 30.00 dBm__
Corrter Fing

T 472000000 Gz

Icenter 2412 GHz icenter 2474 GHr Span 48 MHE
WRes BW 100 kir Bweep 24 [=Res B 100 k2 VBN 300 kH2 Eweep 4.8 ms
Dooupbod Bandwidth Total Powar LT SR Decupbed Bandwldin Tidad Pownr 20,1 dibm

17.761 MHz

36.049 MHz
Transmit Freq Error BLANKH:  OBW Powsr
x dB Bandwidih

FVIVW 00 kMx

Transm# Freq Emar F08.38 kHz
1734 MHz X d8 x dB Bandwidih

CHEW Power
35,77 N ® dB

Test CH6: 2437MHz Test CH6: 2437MHz

e R e
Conter Fres 2. 417000000 GHz

Gt Frag 3 ATPRSES s o E 437 Cnrmar Frag T AITRGSSE (it
e oo FEEE snter Freq 2437000000 GHz o
Al Offiet 116 all

Rl 800 c8m

Aada U1 Niss

Pl Cat 114 a0
Red 10.00 dBm

T ENTR00EE Den|

\Center 2437 GHz Bpan 25 bz bt I (cenier 2437 o Epan 50 M| o
WRes W 100 kKHr FYIIW 300 kMr Bvweep T v FRew DWW 100 kM7 EVRW 300 kMY Sweep A Rmn
Deoupkod Bandwldih Total Power 05 dBam Owcupled Bandwidth
17.698 MHz

35,935 MHz
Transmi Freq Ermar 40545 kHz QEW Power
x dB Bandwidih

Total Powesr 20.3 dBm

Transimit Freg Erfar 123,26 kHz
1736 MHz x 48 % dB Bamdwidh 35,39 Wz

OBEW Pewat
£ d8

Test CH11: 2462MHz Test CH9: 2452MHz

Conter Free 2. 452000000 GHz

S e e Lo
Cormtes Frug 3 d00RENS

Trig: Fra Fas oy bt

Pl Ot 114 a0
Red 10.00 g

icenter 2452 GHI

B 25 bE boied W e 5 G
WRes BW 100 ki FVBW 300 iz Bweep 7.4 v e

Epan 50 M|
SRy W 100 kME EVOW 300 MY Sweep 4.0 m
Occupled Bandwhdth Total Pawer 0.0 EBm

Owcupled Bandwidth
17.771 MHz

36.215 MHz
Transmi Freq Ermar 25.804 Mz QEW Power
x dB Bandwidih 1752 MHz

Total Powesr 20.3 dBm

Transimit Freg Erfar 10,003 kiHz
x 48

OBEW Pewat
% dB Bamdwidh

386,37 W £ d8

Audix Technology (Shenzhen) Co., Ltd. Re . ACS-F16074




AUDIX

FCC ID:UCC-WAS8011NAC-H

Test Mode: IEEE 802.11b
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Test Mode: IEEE 802.11n HT20
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 Oct.18,15 1Year
2. Power meter Anritsu ML2487A 6K00002472 | Aug.21,15 1Year
3. Power sensor Anritsu MA2491A 0033005 Aug.21,15 1Year
4. | Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year
5. RF Cable Mi\frfvvvzlv";inc SFL402105FLEX|  NO.1 Oct.17,15 | 1 Year

8.2.Limit (FCC Part 15C 15.247 b (3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak output Power shall not
exceed 1W(30dBm), As an alternative to a peak power measurement, compliance with the

one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all
antennas and antenna elements averaged across all symbols in the signaling alphabet when the
transmitter is operating at its maximum power control level.

8.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by 26dB attenuator.

2. For IEEE 802.11b/g and IEEE802.11n HT20 modes, use a power meter which bandwidth is
20MHz, above the bandwidth of signals, to measure out output power in each mode.

3. For IEEE802.11n HT40 mode, since the signal bandwidth is nearly 40MHz, which is above
20MHz bandwidth of power sensor of ML2491A. use the test method descried in
KDB558074 clause 9.2.2.

1) Set the RBW=1MHz and VBW =3MHz

2) Set the span at least 1.5 times the OBW

3) Detector = RMS

4) Sweep time = auto couple

5) Allow trace to fully stabilize

6) Use the spectrum analyzer’s integrated band power measurement function with band limits
set equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.4.Test Results
Module 1:

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WAS011NAC-H
Test date: 2016-02-20 Pressure: 101.3+1.0kPa Humidity: 50.3+£3.0%
Tested by: Donjon Huang Test site: RF site Temperature: 20.4+0.6 C
output Power ..
Test Limit
B
Mode CH (dBm) (dBm)
ANT 1 ANT2 Total
CHI1 18.11 18.40 21.27 19
11b CH6 18.37 17.75 21.08 19
CH11 17.99 18.15 21.08 19
CHI1 18.34 18.19 21.28 19
I1g CH6 18.23 18.31 21.28 19
CHI11 18.06 18.54 21.32 19
1 CHI1 18.65 18.15 21.42 19
n CH6 18.56 18.08 21.34 19
HT20
CH11 18.32 18.62 21.48 19
1 CH3 18.58 17.79 21.21 19
n
HT40 CH6 18.70 17.90 21.33 19
CHO9 18.75 18.04 21.42 19
Conclusion: PASS

Directional Gain=Ganr + 10log2(dBi)
=14dBi+3dBi
=17dBi> 6dBi
Output Power Limit=30dBm-(17dBi-6dBi)
=19dBm
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Module 2:
EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA801INAC-H
Test date: 2016-02-20 Pressure: 101.3+1.0kPa Humidity: 50.3+3.0%
Tested by: Donjon Huang Test site: RF site Temperature: 20.4+0.6 C
output Power .
Test Limit
dB
Mode CH (dBm) (dBm)
ANT 1 ANT 2 Total
CH1 17.96 18.04 21.01 19
11b CH6 18.12 17.49 20.83 19
CHI11 17.61 17.89 20.76 19
CH1 18.01 17.87 20.95 19
I1g CHo6 17.82 18.11 20.98 19
CHI11 17.84 18.13 21.00 19
T CH1 18.21 17.79 21.02 19
n
HT20 CH6 18.01 17.86 20.95 19
CHI11 17.91 18.26 21.10 19
1 CH3 18.16 17.60 20.90 19
n
HT40 CH6 18.30 17.56 20.96 19
CH9 18.38 18.01 21.21 19
Conclusion: PASS

Directional Gain=Ganr+ 10log2(dBi)
=14dBi+3dBi
=17dBi> 6dBi
Output Power Limit=30dBm-(17dBi-6dBi)
=19dBm
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Module 3:
EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA801INAC-H
Test date: 2016-02-20 Pressure: 101.3+1.0kPa Humidity: 50.3+3.0%
Tested by: Donjon Huang Test site: RF site Temperature: 20.4+0.6 C
output Power .
Test Limit
dB
Mode CH (dBm) (dBm)
ANT 1 ANT 2 Total
CH1 17.84 18.14 21.00 19
11b CH6 18.02 17.74 20.89 19
CHI11 17.76 18.08 20.93 19
CH1 18.14 17.88 21.02 19
I1g CHo6 17.95 18.05 21.01 19
CHI11 17.86 18.22 21.05 19
T CH1 18.31 18.08 21.21 19
n
HT20 CH6 18.21 17.83 21.03 19
CHI11 18.12 18.27 21.21 19
1 CH3 18.18 17.55 20.89 19
n
HT40 CH6 18.10 17.74 20.93 19
CH9 18.43 17.60 21.05 19
Conclusion: PASS

Directional Gain=Ganr+ 10log2(dBi)

=14dBi+3dBi
=17dBi>6dBi

Output Power Limit=30dBm-(17dBi-6dBi)

=19dBm
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Module 4:
EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WAS011NAC-H
Test date: 2016-02-20 Pressure: 101.3+1.0kPa Humidity: 50.3+£3.0%
Tested by: Donjon Huang Test site: RF site Temperature: 20.4+0.6 C
output Power .
Test Limit
dB
Mode CH (dBm) (dBm)
ANT 1 ANT 2 Total
CH1 18.06 18.08 21.08 19
11b CH6 18.12 17.43 20.80 19
CH11 17.76 18.13 20.96 19
CHI1 17.95 18.10 21.04 19
I1g CH6 17.83 18.24 21.05 19
CH11 18.31 18.04 21.19 19
T CH1 18.28 17.87 21.09 19
n
HT20 CH6 18.31 17.96 21.15 19
CH11 18.18 18.21 21.21 19
1 CH3 18.05 17.91 20.99 19
n
HT40 CH6 18.53 17.53 21.07 19
CH9 18.32 18.00 21.17 19
Conclusion: PASS
Directional Gain=Ganr+ 10log2(dBi)
=14dBi+3dBi
=17dBi1> 6dBi
Output Power Limit=30dBm-(17dBi-6dBi)
=19dBm
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ANT?2:
Test Mode: IEEE 802.11n HT40

Test CH3: 2422MHz

Centor Freg 2427000000 GHz CoaimyLis
hmes 0l

Bl Ofuel 118 08

Rel 30,00 sBm___

iCenter 2477 GHE
=Res BW 1 MH2 SEW 1 B Bweep 1w

Channel Power Power Spectral Density

17.79 dBm 137 MHz -57.88 dBm mz

Cavnae Frugy § LES008Y Doty
Trig Fras R et HH
= ke 30l

Mada Bid Saan

Byt Pl 116 a8
el J0.00 oBm___

\Center 2437 GHE Span 40 MHT
ERes B 1 MH2

SVEW 1M Bweep 1 ms

Channel Power Power Spectral Density

17.90 dBm 137 MHz S57T.TB dBm mz

Test CH9: 2452MHz

Cander Fr!q!
TR0 S|

Conter 2832 GHI

WRed B 1 WS EVEW 3 MH2

Channel Power

18.04 dBm /37 MHz

Pewer Spectral Density

-57.64 dBm mz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F16074




FCC ID:UCC-WAS8011NAC-H

Module 2

AUDIX Technology (Shenzhen) Co., Ltd.

Page 8-7

ANTL: ANT2:

Test Mode: IEEE 802.11n HT40
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ANTL: ANT2:

Test Mode: IEEE 802.11n HT40 Test Mode: IEEE 802.11n HT40
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Module 4:
Test Mode: IEEE 802.11n HT40
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval

1. Spectrum Agilent N9030A MY51380221 | Oct.18,15 1Year

2. Attenuator (20dB) Agilent 8491B MY39262165 | Apr.28,15 1 Year

3, RF Cable Marvelous Ioey 402105FLEX|  NO.1 Oct.17,15 | 1 Year
Microwave Inc

9.2.Limit

of continuous transmission.

9.3.Test Procedure

2. Set span to 1.5 times the DTS Bandwidth.
3. Set the RBW=3KHz, VBW=10KHz.
4. Detector=peak, Sweep time=Auto, Trace mode=max Hold

5. All the trace to fully stabilize.

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval

1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

6. Use the peak marker function to determine the maximum amplitude level with in the RBW.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
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9.4.Test Results

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WA8011NAC-H
Test date: 2016-02-20 Pressure: 101.1+1.0kPa Humidity: 49.913.0%
Tested by: Donjon_Huang Test site: RF site Temperature:20.210.6 C
Power Density .
Test Limit
Mode CH (dBnv3KHz) (dBm/3KHz)
ANT 1 ANT 2 Total
CHI1 -6.742 -6.311 -3.51 -3
11b CH6 -6.379 -7.631 -3.95 -3
CHI11 -7.309 -6.288 -3.76 -3
CHI -12.192 -12.702 -9.43 -3
11g CH6 -10.979 -12.960 -8.85 -3
CHI11 -11.456 -12.531 -8.95 -3
11n CHI1 -11.239 -12.407 -8.77 -3
HT20 CH6 -11.934 -13.376 -9.59 -3
CHI11 -12.411 -13.088 -9.73 -3
CH3 -14.424 -15.304 -11.83 -3
ln CH6 -13.137 -15.372 1110 3
HT40
CH9 -14.764 -15.522 -12.12 -3
Conclusion: PASS
Note: 11b/g/n
Directional Gain=Ganr + Arrary Gain
=14dBi+10log2(dBi)
=17dBi > 6dBi
Output Power Limit=8dBm-(17dBi-6dBi)
=-3dBm
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz
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ANT?2:

Test Mode: IEEE 802.11b
Test CH1: 2412MHz
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Test Mode: IEEE 802.11n HT20
Test CH1: 2412MHz
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10.MPE ESTIMATION
10.1.Limit for General Population/ Uncontrolled Exposures
Frequency Power density (mW/cm®) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Frequency(MHz) | Power density (mW/cm?) | Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz
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10.2. Estimation Result

EUT: Altai A8in (ac) Super WiFi Base Station
M/N: WAS011NAC-H
Test date: 2016-02-25 Pressure: 101.4+1.0kPa Humidity: 50.313.0%
Tested by: Donjon_ Huang Test site: RF site Temperature:20.210.6 C
Peak
Test | o | Frequency | Ouput | ot | ARER | SEERY
Mode (MHz) Power : :
(dBm) (mW) (dB1) (Linear)
CHI 2412 21.27 133.97 14 25.12 0.6698
11b CH6 2437 21.08 128.23 14 25.12 0.6411
CHI11 2462 21.08 128.23 14 25.12 0.6411
CHI 2412 21.28 134.28 14 25.12 0.6714
Ilg CH6 2437 21.28 134.28 14 25.12 0.6714
CHI11 2462 21.32 135.52 14 25.12 0.6776
CHI 2412 21.42 138.68 14 25.12 0.6933
ey | CHS 2437 | 2134 | 13614 | 14 2512 | 0.6807
CHI11 2462 21.48 140.60 14 25.12 0.7030
CH3 2422 21.21 132.13 14 25.12 0.6606
HlTlélllO CH6 2437 21.33 135.83 14 25.12 0.6791
CH9 2452 21.42 138.68 14 25.12 0.6933

PG
MPE= (R=20cm)
2

47R
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11. ANTENNA REQUIREMENT

11.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. Antenna Connected Construction

The antennas used for this product are Sector antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is 14dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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